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Test l/ethod & Specification : ASTM
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hundred seventy psi

Compressive

Strength,

psi & (Mpa):

ASTM 109-11b

ln words
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1 890 psi

(13 lr/pa)

Maximum of Standard A"4#tEWfr
for AII Tvoes of lP/lS/lLilT : ASTM/

n^oh-1q lll
20.5 - 25oCCuring water temperature22.5 0c[/ixing water temperature

28

ETC2QfeSJ

Test Results of Blended raulic Portland Cement

Note: Sample was received in standard bag.

Countersigned by Test performed by

Dr. A. B. M. Badruzzaman

Professor, Dept, of Civil Engg,, BUET
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Water for Normal Consistency:

ASTM C187.11

Standard Requirements:

ASTM C595-19
Test Result
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Standard Requirements:

ASTM C595-19
Test Result

25Yo Not less than 45 minutes t{8 Not more than 420 minutes 3{0

Fineness (Specific Surface), m2/kg: Weight of Cement Bag (kg)
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